TECHNICAL NOTE
ORP/TAD-76-1

DETERMINATION OF RADIUM
REMOVAL EFFICIENCIES IN IOWA
WATER SUPPLY TREATMENT

PROCESSES

THE UNITED STATES
ENVIRONMENTAL PROTECTION AGENCY
OFFICE OF RADIATION PROGRAMS

JUNE 1976



Technical Note
ORP/TAD-76-1

Determination of Radium Removal Efficiencies in Iowa
Water Supply Treatment Processes

by

R. J. Schliekelman, P.E.
Iowa Department of Environmental Quality
Des Moines, Iowa 50316

April 1976
Contract No. 68-03-0491

Project Officer

William L. Brinck
Radiochemistry and Nuclear Engineering Facility
U.S. Environmental Protection Agency
Cincinnati, Chio

Prepared for
U.S. Environmental Protection Agency
Office of Radiation Programs
Washington, D.C. 20460



EPA Review Notice
[...]
were used for softening. The wells have an average non-carbonate hard-
ness of over 180 mg/l and residual hardness is high. Lime does remove
magnesium non-carbonate hardness but, for each molecule of magnesium non-
carbonate hardness removed, an equivalent molecule of calcium non-

carbonate hardness is formed.

During the February, 1975, survey the radium-226 concentration was
reduced from an average of 7.8 pCi/l in the aerator effluent (from both
wells) to 0.9 and 0.3 pCi/l in clarifiers No. 1 and 2 respectively,

even though hardness removals through the clarifiers were identical.
Clarifier No. 1 had the best radium removal but as noted had the poorest
removal on the previous survey. The two clarifiers had radium removals
of 88 and 96 percent respectively, which is a considerable increase over
the 68 and 57 percent radium removals on the previous survey when lime

alone was used.

Filtration through sand filters showing considerable calcium carbonate
encrustation effected some removal of radioactivity. Filter No. 4 is
newly rebuilt and was producing a turbidity of 2 turbidity units com-
pared with approximately 50 turbidity units in the Filter No. 1 effluent
with a very coarse encrusted media. Radium-226 concentration was re-

120



duced from an average 2.2 pCi/l in the clarifier effluent during the
August, 1974, survey to 0.9 pCi/l in both filter effluents going to the
clearwell and distribution system. Likewise, during the February, 1975,
survey, the radium-226 concentration was reduced from an average of 0.6
pCi/1 in the two clarifier effluents to 0.3 pCi/l in both filter efflu-
ents. The two filters achieved average radium-226 removals of

60 percent on the August, 1974, survey and 50 percent on the latter
survey.

TABLE 30

Radiym-226, Hardness, Calcium, and Magnesium Removals
Solids Contact Softeners and Filtration
Webster City, Iowa

Sampling Point Radium-226 Hardness Calcium Magnesium pH
Percent Percent Percent Percent

pCi/l Removal Mg/l Removal Mg/l Removal Mg/l Removal

August 13, 1974 (Lime - No Soda Ash)

Well 6.1 507 120 50
Clarifier #1 Eff. 1.9 68 333 32 69 42 43 14 1
Clarifier #2 Eff. 2.6 57 282 43 49 29 43 01
Filter #2 Eff. 0.9 60 260 15 39 20 44 0
Filter #4 Eff.* 0.9 60 264 15 39 20 44 0
Overall 0.9 85 262 48 39 68 44 14
February 20, 1975 (Lime-Soda Ash)

Aerator Eff. 7.8 482 110 49
Clarifier #1 Eff. 0.9 88 150 69 34 69 17 65 1
Clarifier #2 Eff. 0.3 96 150 69 34 69 17 65 1
Filter #1 Eff. 0.3 50 186 - 43 - 22 -
Filter #4 Eff.* 0.3 50 106 29 13 69 19 -
Overall 0.3 96 106 78 13 85 19 61

*Low turbidity from this filter.

The overall radium-226 reduction was 85 percent with lime softening
(pB-10.1) and 96 percent with lime-soda ash softening (pH-10.95) with
effluent concentrations of 0.9 and 0.3 pCi/l respectively.

Hardness

Table 30 indicates much higher hardness removals were accomplished with

the lime-soda ash chemical treatment during the February, 1975, survey.
During the August, 1974, survey, hardness was reduced from an average

121

VOO O
WwwkH oK~

OWWOWOON
00 WO W WO

vt W\

|9, }



hardness of 507 mg/l in the well water to values of 333 and 282 mg/l in
the clarifier No. 1 and 2 effluents. These are unit removals of 32
percent and 43 percent respectively. This compares with the February
survey which showed hardness reductions from 482 mg/l in the aerator
effluent (two wells) to 150 mg/l in both clarifier effluents for a 69

percent removal.

During the August, 1974, survey, hardness was reduced from an average
307 mg/1 to 260 and 264 mg/l in the two filters for a process hardness
removal of 15 percent. During the February, 1975, survey the No. 1
filter which was encrusted showed an actual hardness and some other
chemical constituent increases. The No. 4 filter which produced a
relatively turbidity-free effluent showed a reduction in hardness and
other chemical constituents for a hardness removal of 29 percent. The
overall hardness reduction through all units was 78 percent with a final

hardness of 106 mg/1.

Calcium decreased from 120 mg/l to 39 mg/l following the lime treatment
process and from 110 mg/1 to 13 mg/l with the lime-soda ash treatment
process. Magnesium showed a small increase with the lime treatment
process and decreased from 49 mg/l to 19 mg/l with lime-soda ash treat-
ment for an overall reduction of magnesium of 61 percent.

RADIUM-226 MATERIAL BALANCE

Figure 39 is a schematic drawing showing water treatment units and the
radium-226 activity at various stages in the treatment process. The
data is from the August 13, 1974, survey when lime alone was used for
treatment. Detailed computations are shown in Appendix B.

Applying the average 6.1 pCi/l concentration value to the well pumpage
of 1.32 million gallons for the daily pumpage gives a total radium
activity of 30.6 uCi in the well pumpage. Settling of the coagulated
and softened water in the solids contact softener (upflow clarifier)
reduced the radium-226 concentration in the clarifier effluent to 2.2
pCi/l. It was impossible at the time of the survey to accurately measure
the timed continuous sludge blowoff. Consequently, the radioactivity in
the sludge drawoff was calculated from the estimated solids removal in
the softening process. The average 1,114 pCi/l radium concentration
applied to the calculated gallons of lime sludge gave a radium-226
radioactivity of 24.6 nCi in the sludge drawoff.

Backwash of the sand filters contained a radium concentration of 92
pCi/1l, which applied to the average quantity of backwash water for the
day, produced a radium-226 radioactivity of 5.6 uCi prorated for the
daily pumpage. Subtracting the radioactivity removed by the lime
sludge drawoff and filter backwash from the total well radioactivity
leaves a difference of 0.4 nCi radioactivity compared with the value of

122



4.4 pCi in the sand filter effluent. Flow lost by filter backwash was
not considered in the sand filter effluent flow computation. This is
not a good material balance through the treatment system.

Similar computatons and schematic drawing (Figure 40) were also devel-
oped for a plant study in February, 1975, when lime and soda ash were
used as softening chemicals. A higher radium removal is evident from
the higher (32.6 nCi) radioactivity in the sludge drawoff on the later
survey. Likewise, the better removal is evident in the much lower total
radioactivity (2.7 and 1.36 uCi) in the clarifier effluent and filter
effluent with the lime-soda-ash softening.

123



Figure 39
Ra-226 Distribution in Treatment Process
Webster City, lowa
Lime-Soda Ash Softening Plant
August 13, 197k

Removals
Thru Unit
gg;t Effl:?nts l Well one day pumping 8-13-74
30.6 30.6 uCi 1.32 Million Gallons
6.1 pCi/1l
No 1 No 2
Clarifier Clarifier
-24.6 \?”dg‘;f 24.6 uci f—m
rawo
6.0 1114 pCi/l
11.2 uCi
2.2 pCi/l
Average
4 Sand Filters
L backwashes per 4.55 MG
Filter 6 uci F——
-5.6 Backwash 5.6 uCi
92 pCi/1l
0.4 L4 yuCi
by difference
0.9 pCi/}
Distribution
. Total -
30.6 uCi Radioactivity System
6.1 pCi/1  Activity

124



Removals
Thru
Unit
uCi

35.4

~32.6

Legend

Figure 40

Ra~226 Distribution in Treatment Process

Webster City, lowa
Lime-Soda Ash Softening Plant
February 20, 197%

35.4 pcCi

Unit Well one day pumping
Effluents
uCi
35.4 uCi 1.20 MGD Flow
7.8 pCi/1
No 1 No 2
Clarifien Clarifier
d\SMde .
drawoff 32.6 uCi
80 pCi/t
2.72 uCi % p
0.6 pCi/l
L Sand Filters
Prorated flow
Filter .
Backwash 0.26 uCi
50 pCi/1
1.36 uCi
0.3 pCi/l
Distribution

To
Rag?éactivity

/.8 pCi/1l Activity

System

125




SECTION 13.3

WEST DES MOINES:

BACKGROUND DATA

West Des Moines, located at the western edge of Polk County adjacent to
the City of Des Moines is a rapidly growing community with a 1970
population of 16,441 as compared with a 1950 population of 5,615.
Present population is estimated at over 20,000.

EXISTING WATER FACILITIES

West Des Moines presently derives its water supply primarily from two
Jordan aquifer wells and from eight shallow gravel pack wells averaging
42 feet in depth. During past years an average of over one million gal-
lons per day has been purchased from a nearby cement plant which has a
Ranney collection well about a mile from the water treatment plant. The
primary source during the study was the two Jordan wells 2,460ft and
2,480 ft in depth and pumping at about 1,100 gpm each. The water table
from the Jordan sandstone formation has dropped over 60 feet during the
past year.

Figure 41 is a flow diagram of the West Des Moines lime-soda ash soften-
ing plant. The plant originally was an iron removal plant serving the
shallow wells, softening was added in 1962 and the plant capacity en-
larged in 1972. Raw water from the two deep wells used during the
survey is pumped to a forced draft aerator and flows by gravity through
the suspended solids contact softeners, recarbonation basins and sand

filters.

SOLIDS CONTACT SOFTENER AND FILTER PERFORMANCE

The West Des Moines lime-soda ash solids contact units(figure 42), designed
for series ~ration, could not be used in this manner at the time of the
survey due to an encrusted line between the contact units. The second
solids contact tank was being used primarily for additional settling

time for a portion of the treated flow. In addition, due to limited
availability of soda ash, very little was used for non-carbonate hard-

ness removal.

Table 31 is a tabulation of the radiological and chemical analyses
performed on the two deep wells utilized during the survey and from the
various stages in the process. Additional mineral analyses
are shown in Appendix A. Percentage removals of radium-226 and hard-
ness are also shown on the plant flow diagram, Figure 41,

126



5-10'x12'

L-12'x18!

Figure 41
Flow Diagram
West Des Moines, lowa
Lime-Soda Ash - Softening Plant
Population 16,440 (1970)

Wells No 1 No 2
Depth 2460 2480
Capacity 1025 1100 gpm

Total Capacity 2100 gpm

Forced draft aretor
Chemical dosages lbs/MG
Lime 1710 Soda Ash 220

je—————— Alum 100 Floc Aid ) _mg/]

Solids Contact Units
Design

Detention 2 hrs @ 2450 gpm
Upflow rate 1.0 gpm/sqft

Bypass 1100 gpm (Estimate)

--------------------------- Contact Effluent

o, Basin

9 Sand Filters

5 @ 600 sqft 4 @ 636 sgft
Filter rate 2.65 gpm/sqft
Backwash 2200 gpm

"""""""""" Filter Effluent

Clear Well
168,000 gal
Overall Removal
2-1500 gpm pumps
2-2500 gpm pumps

Ground Storage
1,000,000 gal
1500 2500 3000 gpm

Distribution System

127

Parameter and

Removal Efficiency
Ra~226 Hardness
pCi/1 mg/ 1
9.3 376
2.6 215
72% 43%
2.35 190
10% 12%
75% 50%
1.9 168



8¢I

Table 31
Radiological and Chemical Analysis
West Des Moines, lowa Water Supply
August 1, 1974

Gross Ra Hard- Total Alkalinity lron
Alpha 226 ness Solids P T pH Total Sol Ca Mg Na Mn Cl S0,
Sampling Point pCi/1 pCi/l mg/l mg/] mg/1 mg/l mg/1 mg/1 mg/1 mg/1 mg/1 mg/1 mg/1 mg/]
Well #1 12 hr 26 9.6 376 1200 0 260 7.5 0.36 0.36 87 4o 250 <0.01 65 550
Well #2 12 hr 24 11 372 1200 0 258 7.5 0.33 0.33 88 4o 250 0.01 67 570
Clarifier #1 Inf 8 hr 29 8.6 376 1210 0 264 8.0 88 4o 580
Clarifier #1 Inf 12 hr 29 10 376 1180 0 260 8.0 0.25 0.25 88 Lo 250 0.01 65 570
Clarifier #1 Eff 8 hr 5.0 2.9 242 1063 52 84 10.1 Lg 31 570
Clarifier #1 Eff 12 hr 7.3 2.6 188 1030 56 80 10.4 0.03 0.03 33 27 260 0.01 66 580
Clarifier #1 Eff Dup 6.5 2.4

Clarifier #2 Eff 8 hr 3.4 2.8 192 1019 50 78 10.2 36 27 570
*Clarifier #1 Sludge 3312 2300 145500 50470 3750 4760
New Filter Eff 8 hr 7.1 2.4 188 1030 46 96 9.35 31 28 560
New Filter Eff 12 hr 8.1 2.3 192 1010 30 90 9.5 0.01 0.01 31 27 240 0.01 68 590
*Filter #4 Backwash 2 min 33 12 455 1278 48 14k 9.55 130 4o 570
*Filter #4 Backwash Comp 19 6.3 k0o 1273 48 132 9.6 110 38 570
Distribution System 5.4 1.9 168 951 48 80 9.7 28 26 520

“Clarifier #1 Sludge Comp Suspended Solids 144,200

*Filter #b4 Backwash 2 min Suspended Solids 126

*Filter #h Backwash Comp Suspended Solids 222



Solids Contact Softeners
Figure 42

Wells

Both of the deep wells, 2,460 ft in depth, were sampled after twelve hours
of continuous pumping. Wells Nos. 1 and 2 had radium-226 concentrations
of 9.6 and 11 pCi/1 respectively, while the following similar chemical
characteristics were registered: hardness 374 mg/l, total solids 1,200
mg/l, calcium 88 mg/l, magnesium 40 mg/l and sodium 250 mg/1.

Solids Contact Softening and Filtration

Table 32 lists the concentrations and percentage removals of radium and
chemical constituents.

Radium-226

Radium-226 concentration was reduced from an average 9.3 pCi/l in the
clarifier No. 1 influent to an average value of 2.6 pCi/l in the clari-
fier effluent for an average radium removal of 72 percent. One sample
collected from the clarifier No. 2 (secondary) effluent receiving a
portion of settled No. 1 effluent showed no additional radium removal.

129



TABLE 32
Radium-226, Hardness, Calcium, and Magnesium Removals
Solids Contact Softeners and Filtration
West Des Moines, Iowa
August 1, 1974

Sampling Point  Radium-226 Hardness Calcium Magnesium
Percent Percent Percent Percent

pCi/1 Removal Mg/l Removal Mg/l Removal Mg/l Removal

Well Supply 9.3 376 88 40

Clarifier #1 Eff. 2.6 72 215 43 33 62 27 32
Filter Eff. 2.35 10 190 12 31 6 27 0
Overall 75 50 65 35
System 1.9 - 168 - 28 - 26 -

A sand and anthracite filter sampled at 8 hours and 12 hours after back-
wash showed a slight additional average radium-226 removal to 2.35 pCi/l
for an additional 10 percent radium removal by filtration of calcium
carbonate and other solids from the clarifier effluent. This filter
with the anthracite media for some reason was permitting turbidity to
pass through the filter. The 1.9 pCi/l radium concentration shown for
the distribution system indicates that other filters may be more effi-
cient or solids are settling in the clear well or other surface storage

basins.

An overall radium-226 removal of 75 percent was accomplished by the
softening process using lime and a small amount of soda ash.

Hardness

Hardness was reduced from an average of 376 mg/l in the clarifier influ-
ent to values of 242 and 188 mg/l in the clarifier No. 1 effluent at 8
hour and 12 hour intervals after starting operation for the day. There
is an average unit removal of 43 percent with a maximum removal of 50
percent utilizing the lowest clarifier hardness value. Due to extremely
hot weather during the sampling period, water consumption was at a high
rate and the solids contact unit flow rates were near the maximum.

The average clarifier effluent hardness value of 215 mg/l was reduced in
the filter effluent to 190 mg/l for an additional removal of 12 percent.
Clarifier hardness samples collected after the longer operating times
indicate little hardness removal was taking place due possibly to tur-
bidity passing through the filter. The overall hardness reduction
through all units was 50 percent with a final hardness of 190 mg/l in
the filter effluent although the system hardness was 168 mg/l. Calcium
decreased from 88 mg/l to the range of 30 mg/l following the lime
softening process. Magnesium reduction was from 40 mg/l to 27 mg/l.

130



RADTUM-226 MATERIAL BALANCE

Figure 43 is a schematic drawing showing the process units and the
radium-226 radioactivity at various stages in the treatment process.
The detailed computations are shown in Appendix B.

Applying the average 9.3 pCi/l concentration value to the daily well
pumpage of 2,57 million gallons gives a total radium-226 radioactivity
of 91 pCi in the well pumpage. Settling of the coagulated and softened
water in the suspended solids contact softeners reduced the radium con-
centration to 2.6 pCi/l and radioactivity of 24.6 uCi in the clarifier
effluent. It was impossible at the time of the survey to accurately
measure the timed continuous sludge blowoff. The sludge pumps were
replaced at a later date. Consequently, the radioactivity in the sludge
drawoff was calculated from the estimated solids removal by the chemical
dosages in the softening process. The average 2,300 pCi/l radium-226
concentration in the 14.5 percent dry weight solids sludge applied to
the calculated gallons of lime sludge gave a radium~226 radioactivity of
76.0 uCi in the sludge drawoff.

Backwash of the sand filter contained a radium concentration of 6.3
pCi/1 which applied to the 1.2 percent backwash quantity for the day
produced a radium-226 radioactivity of 0.7 wuCi for the daily pumpage.
It will be noted the filter backwash radium-226 concentration is very
low and apparently little removal of suspended solids from the clarifier
effluent was taking place in the sand filter. Likewise, the radium
concentration of 2.6 pCi/l in the clarifier effluent was reduced very
slightly to 2.3 pCi/1 in the filter effluent. This is a poor removal of
radioactivity by filtration as compared with the much higher removal in
one of the Webster City filters. Unfortunately the filter selected was
a dual media filter which apparently has a coarse media permitting tur-
bidity to pass through in the effluent. Radioactivity present in the
suspended solids thus is not removed by the filter.

Subtracting the radioactivity removed by the lime sludge drawoff and
filter backwash from the total well water radioactivity leaves a differ-
ence of 14.3 pCi compared with the value of 22.6 nCi contained in sand
filter effluent. Flow lost by filter backwash was not considered in the
flow computations. Considering the unavailability of good sludge draw-
off flow data, this is a fair material balance through the treatment
system,

131



Removal

Thru
Unit
uCi

91

~76.0

15.0

-0.7

14.3

by difference

91 uCi
9.3 pCi/l

Figure 43

Ra=-226 Distribution in Treatment Process

West Des Moines, lowa
Lime-Soda Ash Softening Plant

Unit Well one day pumpage
Effluents 2.57 MGD
uCi
91 uCi
9.3 pCi/l 2.57 MGD
Solids
Contact
Lime
Sludge 76.0 uCi Eludag
Drawoff - 7000 gal
2300 pCi/1 14.5% pw
24.6 uCi
2.6 pCi/}
Sand Filter
30,000
Filter fgallon
“Backwash 0.7 uCi Tpackwash
6.3 pCi/l
22.6 uCi
2.3 pCi/1l
Distribution

| Radioactivity
Concentration

System

132



SECTION 14
COSTS OF TREATMENT

COSTING PROCEDURES

The annual cost of operating and maintaining a water treatment facility
consists of six- components:

Capital Cost Amortization
Operation Labor
Maintenance Labor
Maintenance Materials
Chemicals

Power

The capital cost invested in a water treatment facility is ordinarily
amortized over a period of twenty years at a recovery rate sufficient to
cover the cost of bond retirement by the owners of the facility. As an
example, a capital cost of debt could be retired over a twenty-year
period at 6 percent or an annual recovery factor of 0.0726. All equip-
ment costs, construction costs, and engineering are usually combined to
give the capital construction cost.

There are no national guidelines as to the level of operational and
maintenance labor required for a water treatment plant to produce a
safe, potable water on a continuous basis. Such labor costs vary
greatly with the type of treatment, necessary operating and laboratory
control, competence of designer, age of facility and many others.
Maintenance supplies such as equipment parts, laboratory supplies and
other expendables depend on the maintenance philosphy of the plant and
municipal officials and the level of technical expertise of the oper-
ating personnel.

Electrical power requirements vary greatly with initial well pumping and
repumping head requirements. Thus a power requirement in terms of
kwhr/kgal of treated water would be difficult to calculate. Electric
power costs would also be based on local user rates.

Chemical cost: for the principal softening chemicals such as salt, lime
and soda ash is dependent on the amount and type of hardness. There are
also chemicals needed for coagulation, pH adjustment during the soften-
ing process, pH adjustment for protective calcium carbonate deposition
and disinfection.

It was impossible to obtain accurate data on the construction cost at
many municipalities included in the study due to the age of some of the
treatment plants or continuing additions and improvements to the treat-

133



ment process or treatment plant. Some of the treatment plants are over
thirty years old and records of treatment plant construction costs are
no longer available.

ANNUAL COSTS

Section 11.25 of the Code of Iowa requires an annual report of the
financial transactions and balances of the cities and towns in Iowa be
furnished to the Auditor of State. Included in this report of municipal
finances is a tabulation of the waterworks utility receipts and expens-
es, with the latter including plant operation and maintenance, distri-
bution operation and maintenance, accounting and collection, debt
service, capital outlay, and several miscellaneous items.

From these state auditor reports, the cost of producing water for each
year can be calculated. Unfortunately, the capital cost for the indi-
vidual treatment process cannot be determined readily due to inclusion
of water distribution and well costs, accounting and the debt service
in addition to the capital outlay costs. Separation of the distribution
system and well costs from the municipal records was not practicable in
the time period for the study. Tables included in Section C of the
Appendix tabulate the total expenses, including plant operation and
maintenance, distribution operation and maintenance, accounting and
collection, debt service, capital investment and miscellaneous costs of
the systems studied. Distribution costs were high in some of the smal-
ler towns due to extensive water main extensions. ‘

Table 33 summarizes a comparison of the total annual capital and opera-
tion costs and the plant operation and maintenance costs in ¢/1,000 gal.
for one representative year of the three years tabulated on the Tables
in the Appendix. This summary shows high annual water costs with a
range from a low of 44¢/1,000 gal. for the City of Grinmell to a high of
132¢/1,000 gal. for the Town of Adair. Grinnell is one of the larger
cities, but the annual cost for the following year increased to
77¢/1,000 gal. when a capital cost of $317,000 for a new Jordan well was
added to the water financing program. The annual cost for Adair reached
a high of 143¢/1,000 gal. during one year due to the cost of a water
main extension to an industrial area and a housing subdivision.

Suprisingly, the annual costs of the two iron removal plants, Adair and
Stuart, were higher than the zeolite softening plants which generally
also used iron removal as pretreatment preceeding the ion exchange
process. These two plants are among the smallest of the treatment
plants and unit costs would be higher in the case of the smaller plants.
Figure 44 shows the design plant capacity plotted against the annual and
plant operation and maintenance costs in ¢/1,000 gallons. The City of

134



GeT

Table 33

Comparison of Annual Capital and Operation Costs and Plant 0&M Cost (1)

¢/1000 gal
Plant Annual Total Cost Range of 0&M Cost

1970 Capacity Pumpage Costs Costs Costs
Municipality Population Treatment MGD MG/yr Amount ¢/1000 ¢/1000 Amount ¢/1000
Reverse Osmosis
Greenfield 2212 RO 0.22 20(2) $ 46,944 101¢  91-111 § 4,737 23¢
lron Removal
Adair 750 Greensand 0.16 24,5 32,358 132 143(3) 11,243 4g
Stuart 1354 Aer-1R 0.43 56.3 Lo, 944 73 64-79 6,726 12
Zeolite Softening
Eldon 1319 IR-Zeo 0.28 36.9 23,886 65 59-91(4) 10,909 30
Estherville 8108 IR-Zeo 1.2 . ho8 199,614 57 44-66 7,793 26
Grinnell 8402 Aer-Zeo 1.5 L6 185,101 Ly 77(5) 95,737 23
Holstein 1445 IR-Zeo 0.32 51.6 29,112 59 72 17,170 33
Lime Softening
Webster City 8488 Lime-SA 25 507 269,898 53 53-64 104,613 21
West Des Moines 16441 Lime=-SA 35 613 (6) 124,868 20

P~ P~ P~
o W —
e e e et e St

Based on recent representative year
Reverse Osmosis used to supplement surface water supply
High costs due to water main construction
Capital cost increase due to new salt storage facilities
$317,000 capital cost for new Jordan well
Not tabulated; extreme costs due to plant improvement costs